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MODEL NO. 4320

ITEM PART NO. DESCRIPTION QTY NOTE
001 214025-0 Siklócsapágy 4 214025-0   3
002 154398-8 Lökorúd-vezeték, komplett (új)   1
003 257625-3 Hüvely 4 4320   1
004 153183-6 Fogaskerék, komplett 4320   1
005 152327-5 Csapszeg 6, komplett 4320   1
006 651256-4 Kapcsoló SGEL106CV-1A, új*   1
007 182375-0 Motorház (jobbos + balos) (új)   1

INC. 28
008 645209-3 Zajszuro kondenzátor   1 220/240V
009 685725-3 Szivacsgumi lemez HR5000   1
010 666053-5 POWER SUPPLY CORD 1.0-2-2.0   1
011 856174-3 NAME PLATE 4320   1
012 211021-9 Golyóscsapágy 607LLB   1
013 191914-5 Szénkefe CB-70 (6501)*   1
014 632081-2 Szénkefetartó-ház 4320   1
015 633048-3 Állórész 220V 4320   1
016 511728-0 Forgórész 220V 4320   1

INC. 12,17,18
017 241116-4 FAN 60   1
018 211031-6 #Golyóscsapágy 608LLB   1
019 343540-8 Tartó 4320/4322/4323/4324*   1
020 922107-1 Imbuszcsavar M4x8 922107-1   1
021 164888-3 Alaplemez 4320   1
022 256644-6 Csapszeg 3 4300BV (új)*   1
023 322376-8 Görgo (bevágással) 4300BV*   1
024 257903-1 Zárógyuru E-2,3 4300BV/GA5000*   1
025 152927-1 Vezetogörgo, komplett 4320   1
026 941052-1 Lapos Alátét 4 941052-1   1
027 922121-7 Imbuszcsavar M4x14 922121-7   1
028 182375-0 Motorház (jobbos + balos) (új)   1

INC. 7
029 911148-2 Trapézfeju csavar M4x25 911148   7
030 414226-2 Átlátszó furészlap-védo 4320   1
400 783201-2 HEX. WRENCH  3   1
401 134521-1 RULE HOLDER ASS'Y   1

INC. 402
402 251951-2 Imbuszcsavar M5x10 4300DW/SB/   1
403 123030-5 CIRCULAR GUIDE ASS'Y   1
404 164113-2 GUIDE RULE   1
901 682502-4 Kábelvédo 8-85*   1
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